- Parts
Manual

Walk-Behind

Parts Manuals
TF-791
TP-1034-03

Operator's Manuals
Form 1671638
Form 1671633
Form 1674812
Form 1674827
Form 1674954
Form 1675480
Form 1676950
Form 167774202

TP-1130 Form 167774302

PRINTED IN LLS.A. Form 167774402

o/a8 Form 1679173-02

Mowers
1979-1988

IMPORTANT NOTE

Farts Manual TP-1130 (49/88) superse'des paris
inlormation found sn the following manuals:

Madel 1221 Mower
Model 1421 Mower

Madel 1218 Mower
Model 1321 Mower
Model 1320PS Mower
Model 132205 Mower
Model 1321PP Mower
Maodel 1318PSE Mower
Model 1321 PPE Mower
Model 13189P5 Mower
Model 1321PP bMower
rModel 1321PPE Mower
Model 1322P3 Mower




Product Identification:

1|!I'l.|'hEI‘I'B'In.I'BI' thase variations occur.

_Product Mfg. No. S/N

-"-"When ordering parts, keep your products serial numberand manufacturer's number in mind. Variations may occurin
-& part between early and later model products, causing the product serial number to be listed in the parts description

o .Flecurd wour L.O. numbers here for quick, future reference.

Mowar Mig. Mo_ S/N

Altenlion:

Standard torques appear in a chart at the end of the manual, while important individuzl torques are given an specific

parts drawings.

CRITICAL and MAJOR notations point out importani facts or instructions which relate to personal salety and proper

maghine operation. Any CRITICAL notation

which may appear in this hook, pinpaints characteristics which, if
not properly followed, can create a safety hazard. Any MAJOR notation

which may appearin this baok, marks

characteristics which, if not properly followed, may result in aperating failure, shortened product life, or greatly

reducad guality of the unit,

For your convenience, assembly notes are included in paris drawings 1o assist in repair and assembly of unit.

NOTE: Specltications may change without notice.

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genulne Sknplicily products will help the owner extend Ihe lite of his equ!pment.

OIS - SPECIFICALLY ELENDED OF HIGH GUALITY BASE
QILS & ADBENTIVES.

Special Worm Gear {Aolicul} Q1 for use in all tillers and
snowthrowers with worm gear auger drive. Required for
protection of brass gears and mating parls. Casa ol 12 Quarts,
Parl 1685100, Individual Guar!s 118065,

Mulii-Purpose Hydraulic/Transmisslon Ol for use in most
nydraulic applications, and hydrostatic and gear
transmissions. Spocitic Simplicity applications: All hydro-
static transmissions, all bevel gear cases, all Broadmoor,
Landlord, Sovergign, 4000, 8004, 7000 transmissions (exceapt
Feerless Gear Transmissions). (Mot used In SunStar tractor
transmission.) Case of 12 Quarls, Parl #1883516, 2'%: Gallon
Container, Part #1845535.

2-Cycle Engine OIl, a premium lubricant for all 2-cycle gir-
cooled engines. Case of 12 Part #1685517.

SAE 5W 30 SF/CD Cold Wealher Engine Clf for usa in all four
cycle and dissal enginas at 30* tamp, and under. Case al 12
Quarts, Part # 1685576.

SAE 15Wa0 §F/CD Engine Qil for gasz and diesel engings,
warm weoathar; zea angino manufacturer recommendations.
Case of 12 Qurarts, Part #1685554.

Grease Gun Kit has 12" flexible hose o get into lighl spots
wilh ease. Kit contains: gun and 1-8 o2, tube of grease, Part
#1685510. Far replacement tube, order Part # 103077.

Paeumelle Tire Seal, seals all leaks including bead leaks and
punctures up to 316 inch diameters. Prevents flals far tread
life of tire. Availatle in following amounls.

Case of 12 - 11 Dz Tubes 1685537
Case of 24 - 11 Dz. Tubes 1665525
5 Gallon Pall 1665527

Extend Equipment Life - Usé Only Genuine Sfmpﬂcﬁjr:haﬁs'

Touch-Up Painl keeps equipment in showroom condition.

Ooubbers
Spray Cans Quarla 12/Cin.
“Simplicity Orange - 103262 | 1685037 1685520 - Mixed
{12 cans/1685175) (& Simp. Grange,
: & Whita)
*"Classic Oranga - 1685558 1685560 1685562 - Mixad
{12 cans/1685553) (6 Classic Qrange,
- 6-Whila)
White 103049 1685032 1689562 - Mixed
{12 cans/1685178) (6-Classic Qrange,
&-Whila)
1685520 - Mixad
{6-5imp. Orange,
G-Whita)
Black - 1685551 M.A. MN.A.
{12 Cans/1685552)
*For 1577 thru early 1986 products.
**For produets produced afler 121785,

1

Simplicify Designer Seat Covers are double stitched, easy
care vinyl. Keeps new seats new.:makes worn seats look new.

- & §mall Cover for 400ﬁ. 5004, -

& 610D Tractars 1685540
" Large Gover for 6200, 7000 & : _ R
9000 Tractors . : feesse1
* SunSlar Seal Cover

1BRS5TY.



Table of Contents

Mig. No.

1690363
1690511
1690512
1690540
1690541
1690795
1690796
1690797
1690904
16930905
1690906
1690507
1690973
1691001
1691098
1691099
" 1691140
1691103
1691149
1691191
1691261
1691262

Description

Grags CalEHEr ...t i it a it m i aaaaaa
Model 1221, 21" d-In=1 Push Mower .. ... ... iiiiiiiaiciai et irrases
Model 1221, 21" 4-In-1 Sell-Propealled Mower ......... ... ..ot
Model 1221, 217 Side Discharge Push Mower ........ ... ... .. ivianine.
Madel 1221, 217 Side Discharge Seli-Propelled Mower ....................
Model 1421, 21" Self-Propelled Mower ... .. it
Model 1319, 197 Push BOWer ... ... .. it iriaicar et
Model 1321, 21" Push MIOWEr . ... ori i it ir s sna e e e
Model 1320PS, 3HP 20" Mower ... ... ... ... iiiciaiain i iarnrass
Model 1322P5, 3% HP, 22" MOWERE .. ... .. it io e iaissrararanneanannss
Model 1318PSE, 3 HP, 18" Eleciric Mlower .. .....oooiei it rinaas
Model 1321FP, S HP, 21" MOWEE . ..ottt i e iiaeiiarenannsrsnarannanans
Grass Catoher ... ..ottt ittt a et e e e e
Model 1321PPE, S HP, 21" MOWEF . ... ov it i aieeaesrnraaeennrnnasnss
Model 1319P5, 3% HP, 19" MOWEL .. .. ... it i e i e itsanaananns
Model 1321PR, 5 HP, 21" MOWRT ... ..ttt it iecie it aac e aisaannn
Model 1421, 217 Self-Propelled Mower ........ ... ... ciiiiiiiiiiienn.,
Model 1321PPE, 5 HP, 21" Seli-Propelled, Walk-Behind Mower ............
Grass Catoher .. ... . i et e e e a i e s e e
Maoadel 1322PS, 3= HP, 22" Walk-Behind Mower ............ ... ... .00ocus
Model 1321PP, S HP, 217 MOWEE .. ...ttt e tia i ireatnrnnanasnans
Model 1321PPE, S HP, 21" Mower ... .. ... .. . .. i iiraiiasarianiinnass






Table ot Contents

ENGINE, HOUSING & SHROUD GROUP .. ... ..
HANDLES GROUP ......... ... ...t
WHEEL & HEIGHT ADJUSTERS GROUP .......
DECAL GROUP ... ... .. .....ooiiiiiiis,

217 4-IN-1 PLISH MOWER

MFG. NQ. 1630511

217 4-IN-1 5 P. MOWER

MFG. NO. 1650512

21" SIDE DISCHARGE PUSH MOWER

MFG. NO._ 1690540

1P - 74l 21" 5IDE ODISCHARGE 5. P MOWEH

FRIMTED IM U5 4. MFG. NG, 1690541
FE1

¢ simplit.-ily



Group 981979

Limplicily Engine, Housing & Shroud Group

Mul te be flush
with end of Lolt.

At 10 estend
ihrg rul Ly 1247

MOTL. Use slandard hardware
frque spec. chart unless
otherwise ngted

Ml s b ber pressad 1o holkom
of hole {2 places).



Mfg. No. 1690511, 1680512, 1620540, 16806471

[ 4 Jr
Engine, Housing & Shroud Group SIﬂlp’il:lf_ll
11779
Ret. Part
No. Na, Qiy. | Dezcriplion
1 16668587 1 COLLAR ASSY.
2 1666605 1 BAG, Grass
T3 1637152 1 SUPPORT, Baq. Rear
4 1667002 1 CHUTE ASSY., Grass
5 935023 2 SCREW, Thumb, 1/4-20 x 5/8
"B 1685155 1 REPLACEMENT KIT, 21* Mower Deck
T 917867 2 NUT, Tinnerman, 1/4-20
8 923358 2 LOCKMNUT, Hex, 1/4-20
a 171651 2 SPAING
10 171645 1 PLATE, Caver
11 172429 1 SCREW, Spocial

*Relerence No. 6 includes Aeference Mos. 5§, 28, 29, 11 & 32,

“*Refarence Nos, 2, 3 & 4 used on Rear Bagging Mowers orly, Mg, Ne. 1630511 &
1690512,

MOTE: Reference MNo. 13 ihru 38 are conlinuad on the following page.



Group 987979

7] Erngine, Housing roud Group
implicih H § Shroud G

Thrattle casing to be

gltachod to engne .
clamp and postioned & e
1o provide full rpm aned ’
shirpl prosition,

187

,|.||||-|‘|||.-umllr.'| -

Guard o profle oul-
side diameler of lue

3 ——38 when wheel is in "'"‘—-ﬁ\\‘
lenwseast culling

A

35

position.

T b prlpeead e nwer
L H. handle & inches 32—
below pived Balt.

Adjust pivol rond to position
cover #ipuchialany from
sngine biower housing

Torgue [
2x-26 1 lbs

- 33 Install washos concave
@ = side up

NOTE: Uske: standard biardware
Lerrgyue spec, eharl enkess
olherwise notad,

Tarue 1o
A5-50 1L, 1L,



Mig. No. 1680511, 1680512, 1690540, 16890541

Engine, Housing & Shroud Group SIIIIF’IEI"”
T1/79
Rel. Parl
No. Mo, Gty. Description
12 1 ENGINE, 3.5 W/PTO (Mg, Mo, 1690512 & 541
1 EMGIME, 3.5 (Mfg. No. 1890511 & 54
13 1666857 1 COVER, Gelt
14 1667054 b MLUT, Pal
15 1666986 1 HINGE
1G 121037 1 SPRIMG
17 QADE0T 2 CAPSCREW, Hex Hd., 1/4-20 » 24
18 918935 2 WASHER, Plain, 3716
1% 916964 2 LOCKWASHER, 1/4
20 916822 Z NUT, Hex, Full, 1/4-20
21 Q20427 3 LOCKWASHER, Int. Tooth, 3/
22 Ga¥ 187 3 SCHEW, Taplile, 3/3-16 x 1
24 1663151 1 WASHER, Spring
24 022128 1 CAPSCREW, Hex Ho_, 3/8-24 x 1-1/2
25 1663150 1 BLADE, 217
26 1663149 1 ADAPTOR, Blade
27 910224 1 KEY, Woodrulf, 86
28 66621 1 STOME GUARD ASSY.
29 25003 2 SGHAEW, Taptile, 174-20 x 12 (Mg, Mo, 16490512
i 35023 1 SCAEW, Thumty, 1/4-20 = £/8
3 28705 2 MLIT, Speed
s 171644 1 BAMFLE (Mig. Mo 1690511 & H12)
33 917356 1 LOCKWASHER, 3716 {Mig. Mo, 1630511 & 51&)
B ) 917372 1 MUT, Hex, TuHl, 57168-18
tran 1866368 1 GUARD, Oag (Mg, Moo 1680311 & 5132
35 9249783 1 SCREW. Taptile, 1/4-20 x 1
27 1666581 1 COMTEROL, Throile
a8 108812 1 CLAMP, Spring
34 1656085 1 KMNOB

MOTE: Reference Mo, 1 thru 12 are on prececding page.

“*Reference Mos, 30 1hru 35 are used on Rear Bagging Mower,

Mig. No. 1690517 & 1690512,



Group 981978

Bimplicity Handies Group

Apply groasa.

:‘%\fé/“ /

MNul 10 be lightened flush g
B wilh end of bolt.
7
S -
High handle position. ” Eg
o177
13

@/ 14

/ Torque selscrows {Ref. No.
&——15 17 & 44} to 7-10 M. Ibs.

{6 places).

Fimd of seralions 1o bhe

Extend fiub side 1oward ek o machmneg
ol pulley [Fed
M. 27) must be

anainst lover 16
{Acd. Mo, 2A). /
A
A
%— qﬂ o
e LW L
— -u".__.";.“
- e
— o
Exlanded hn E !"
sidc down. C
Apply arease o seals
before inscerling shafl.
Fulley to be from edge of moonting

hrackel (Refl. No. 45).

wilh end of
Garmshal



Mfg. No. 1690511, 1600512, 1690540, 1690541

Handfes Group

3 -
Bimplicity
11/79
Rel. Parl
No. NG, Qiby. Deascriplion
1 TEGRTYD 1 HAMNDLE ASSY., Engaging
2 S2BR9M 2 LOCKMNUT, Haex, Jfam, 5/16-18
3 1666383 1 HAMNDOLE, Upper
4 108734 2 BOLT, Shouldar
“*h 16575345 2 EYELET
G 917377 4 WAGSHER, Plain, 1/4
T 133648 2 WINGNUT
H 923362 2 LOCKMUT, Hex, Full, 5/16-18
a 1666592 1 AOD, Clutch, Upper
17 428704 1 NUT, L.H., Hex, Full, #10-24
11 108775 1 TURAMBUCZKLE
12 416521 1 MUT, R.H., Hex, Full, #1{-24
13 1086648 1 ROD, Engaging, Lower
14 817356 1 LOCKWASHER, 5716
15 g17arz 1 MUT, Hex, Full, 5/16-11
16 918447 1 PIN, Cotter, 3432 x 374
17 928734 5 SETSCREW, 5M16-18 x 1/4
1a 108884 2 DRIVER, Whec
149 2 RETAINER, Plastic (See Refl. No. 22)
20 108694 4 SEAL. Grease
21 108554 2 BEEARING, Negdle
e 1086567 2 BEAAING 5 RETAINER ASSY.
23 Binif42 2 COLLAR, Set
24 1657180 1 PULLEY, Drive
25 108729 1 SPRING, ldler
26 930642 1 LOCKNUT, Flznge, 1/4-20
27 10R730 2 FULLEY ASSY.
28 1667175 1 LEVER
20 10BE93 1 J-BOLT
30 928000k 2 SCHEW, Taplite, 1/4-20 x 3/8
31 921958 1 CAPSCREW, Hex, 1/4-20 x 1/2
a2 16571871 1 COVER, Pulley
33 16574515 1 FLULLEY, Enging
34 Q05121 1 KEY., Woodruff, #5
33 Q297E3 1 SCREW, Taptite, 1/4-20 x 1
35 1657284 1 BELT
ar 156150 1 SPACER
3a WLHFF2 1 SCHEW, Special, 5/16-18 % 1
el HiBE196 2 GLIP, Spring
4D 1665382 13 HAMDOLE, Lowgar
41 1663221 2 LOLT, Curved HA,
42 108757 1 STOP, Handlg
43 Q290 1 LOCKMNUT, Hax, Flange, 5/16-18
44 928734 1 SETSCRHREW, 5/16-18 x 1
45 166750 1 BRACKET, Idler Suppart
45 M TBET 1 MUT, Tinnerman, 1/4-20
q7 108698 1 RIMG, Helaining
E13 108866 i SHATT, Driver
44 TBS7 254 1 BELLCRAME ASSY.
a0 1 LOCKWASHER, 1/4

816964

"Reference No. 22 includes Aeference Nos. 19, 20 & 21,

*“Mig. No. 1690511 & 1690512 only use Reference Mos. 3. 5, 6, 7, B, 39 & 40.



Group S81877

Sfmpﬁﬂl'ly Whee! & Heigh! Adjuslars Group

___Tighten nut (Ref. Na. 31}
Lo alfaen B4- BB chirmensicmn.

Must be ascembieds with

Apply grease aronnd lefl 1lat side agans! hub

& ¢igh hand slots.

Tighten nuis (Real
o 25%) s ibat asle
assainddy 15 free o
mival.

24

Apply grease 1o extrusions
on kath brackels and v
T dane ledl Siden

Apply grease
arguned slots

Apply grease to
showlder of bolt

Anply grease 1o lhis
surlace ol bracked, Tirghdean riuls s thal axle

asembily s fees 1o pedl

NOTE: Use standard hardware
larggue Spesy. sharl oless
atherwise noted.

10



Mig. No. 78305811, 18005812, 1630540, 16580547

Whee! & Height Adjusters Group Limplicity
11/79
Ael. Parl
Ma. MNo. Qly. Description
1 933738 2 CAPSCREW, Hex Hd., $10-24 » 1-1/2
R 170157 4 WASHER, Special
*"3 108765 2 BOLT, Wheel
! 108701 2 WHEEL, 10"
'3 1666351 1 FPLATE & TUBE ASSY.
‘B 16668583 2 WHEEL, 10"
i 108766 2 BOGLT, Shoulder
‘8 170135 2 BOLT, Whoel
9 1666187 1 BHIELD, Trailing
10 1666389 1 BRAGCKET ASSY., L.H.
i 930651 4 LOCKMUT, Flex, Full, 3/8-16
12 1666390 1 BRALCKET ASSY.. R.H.
13 108764 2 BOLT, Front Whes|
14 16668606 2 WHEEL. " Fronl
15 10841E 2 SCREW, Special, 3/8-16 x 1-3/4
1G 1666504 2 SPACER
17 108641 2 SPRIMNG, Height adjustmont
18 106639 a ADJUSTER, Height Front
19 821965 2 CAPSCREW, Heas, 378-16 x 374
20 106640 2 PLATE, Adjusier
21 B2e000 4 SCREW, Taplile, 1/4-20 x 3/8
o) 10BE97 2 NUT, Filat, Twin
MR 1662587 1 BRACKET ASS5Y., L.H.
HEd 16635856 1 BAACKET ASSY., IT.H.
Rl 220001 4 LOCKMNMLUT, Hex, Flange, 4/16-18
r2g 170264 1 SPRING
"ET 17642 3 WAZHEH, Flain, 5718
L 105184 1 SPACER
e 1666945 1 FLATE & TUBE ASSY.
11 166605 1 ADWJUSTER, Height, Bear
K] 933894 2 LOCKRMUT, tex, Mylon, $10-24

*Used only on Push Mowers, Mig. Ne. 1690511 & 1690540
**Uzed only on Sel-Fropelled Mowers, Mfg. no. 1690512 & 1690541
*Qty. 2 uzed on Mig. Mo, 1690512 & 16890547

11



Group 981980

Bimplicity

Mrfg. No. 1690511, 1690512, 1690540, 1600541

Decal Group

T1/79

Ael. . Pan
No. No. Oty. Dasgcripiion
*1 1657635 1 DECAL, Spesd Range
2 1667017 1 DECAL, Simplicity, 1221
K| 1667140 1 DECAL, Hot Surface
4 1667008 1 DECAL, Engine Shroud
5 1667015 1 GECAL, Stripe, Chuta
5] 1EBT G i DECAL, Dangar
7 1067149 i DECAL, Simplicity
a 1608220 1 DECAL, Caution
“q 1608221 1 DECAL, Handte
10 1BBBD43 1 DECAL, Conlrol

*Used on Mig. Ne. 1690512 & 1690541,
**Used on Mig. No. 1630511 & 1690540,

12



Parts

Manual
Model 1421
Walk-Behind
) Mower

Table of Contents

o O LV
i '*f"ﬁFlASS BAG & CHUTE GROUP ............... 14
WA | ENGINE, HOUSING & SHROUD GROUP ....... 16

HANDLE & DRIVE GROUP .................... 13
DRIVEGROUP ... ... iieae et 20
WHEEL & HEIGHT ADJUSTERS GROUP ....... 22

DECAL GROUP ... ..ot inanaas 24

TP - 1034-02 21" SELF-PROPELLED MOWER
PRIMTED IN U.5.A. MFG. NO. 1600795
844 MFG. NO. 1691100

Simplicily _




sfmp,fﬂffq Grass Bag & Chute Group

P 3

Mut 1o bottaan out
an seraw threads.

Balt 1n exlond
thru nut by 178 inch.

MOTE: Uso standard hardware
omue 3pet. charl unless
otherwise noted.,

Kuts 1o be pressed to botiom
of nole {2 places).

14



Mig.No. 1890795 and 1691100

Grass Bag & Chute Group s"mp"c"'l
Ret. Far
Ha. Ho. Qty. Dascription
1 1666587 1 COLLAR ASSY.
2 16GE605 1 BAG, Grass
| 1657152 1 SUPPORT, Baq Bear
4 1667062 1 CHUTE ASSY., Grass fuse an 1690795)
4 1677922 1 CHUTE ASSY., Grass fuse an 1691100}
5 1927149549 2 SCREW, Hex Hoad, 1/4-20x5/0
G 917367 2 MUT, Tinnerman, 1/4-20
i G23358 2 LOCKNLT, Hex 1/4-20
g 171651 2 SPRING
a 171645 1 PLATE, Cowver
10 172429 2 SCREW, 1/4-20 x 1
11 1917377 2 WASHER, Plain, 1/4

13



sfmpficffq Engine, Housmg & Shroud Groogs

3 ,ﬁ-——aa &

Throtile casing be be &
atlzchied 1o cngine q
clamp and posiligned
10 provide Lulk rprm and
shop posilion.
Torque Lo
* iy 75-90 in ths
W} ——
) §7 H. Ihs.]
.-'"'#. -I;
Guard to prodile ou-
sithe diamotor o Liro
9 when wheel is in — 4
: lowes! culling .
posilicon.

T be placed on lower
teft-hand handle G inches
abgve hollom bend in

29

handie.
Adjust pivat rod 1o position
cavor cruccdislant drore
engine bower howsing.
Torqua Lo
3 22-28 ft. Ibs.
MOTE: Lise standard hardware Tarcue Lo
lorgue spec. chart unless 45-540 1. |bs.

otnerwise nated.

16



Mifg. No. 1680735 and 1681700

Engine, Housing & Shroud Group simplinify
Ref. Part
Mo. MNa. Qty. Description
1 1 ENGIMNE, 3.5 HP (For Mfg.

No. 1690785}

1 1 ENGINE, 4.0 HF {For Mfg.
Moo 1891100
2 929783 1 SCREW. Taplite
3 108730 1 PULLEY ASSY.
4 1678794 1 CONTROL, Throttle (1691100 anly)
4 1666581 1 CONTROL, Throttle (1630795 anly)
5 1672110 1 SUPFORT, Pulley
i 1656099 1 KMOB-Throllle
¥ 1666957 1 COVER, Belt (For Mig.
No. 16907595)
¥ 16787E1 1 COVER, Belt (For Mfg.
Mo, 1681100}
B 166705049 Z MUT, Pal, 316
=] 1666986 1 HINGE
HL 121037 1 SPRIMNG
11 935445 2 SCREW, Truss Hd, Phillips,
1/4-20 x 3/4
12 917396 1 LOCKWASHER, 8718
*13 1685224 1 REPLACEMENT KIT, 21
Mower Deck
14 216564 a LOCKWASHER, 1/4
15 916622 2 NUT, Hax, Full, 1/4-20
18 16THNG0 1 COVER, Spark Plug (1891100 onhy)
17 g27ev 3 SCHEW, Hex 3/8-16 x 7/8 TD Fi
18 16631449 1 ADAPTOR, Blada
19 1663150 1 BLADE, 21
20 1663151 1 WAaASHER, Spring
21 922128 1 CAaPSCREW, Hex He .,
3/8-24d x 1-142
22 910224 1 KEY, Woadruif, #5
23 1666281 1 STOME GUARD ASSY.
24 425004 2 SCAREW, Taptite, 1/4-20 x 1/2
25 1921054 1 SCHEW, Hex Head 1/4-20 x 5/8 (1691100 only}
2b Q35023 1 SCHEW, Thumb 1/4-20x5/8 (1630795 anly)
26 Q28705 1 NMUT, Speed 1/4-20
27 1927557 1 NUT, Hex, 5/16-18 Lock
28 916955 1 WASHER, Flal, 5116
29 171644 1 BAFFLE
30 108812 1 CLAMP, Spring
a 16EEDGE 1 GUARD, Bag
az 929783 1 SCHEW, Taplite, 1/4-20 x 1
33 1678712 1 DEFLECTOR, Mufiler {18591100 ondy)
34 934940 3 SCHEW, Delleclor, #8-32 x 3/8 (1691100 anly)
35 16778049 1 ROPE STOP (16911011 only)

36 Q20427 3 LOCKWASHER, Int. Tooth (1620795 only)
*NOTE: Aef. No. 13 includes Hel. Nos. 23, 24, 25, 26 & 29 & Re!. No. 6 on Page 2
and Rel. Nos. 2 and 8 on Page 12.

11



Sfmp’il:ify Handle & Drive Group

Mote: Use standard hardware
torgue speg. chart unless

olherawise nogted.
All control linkages musi
pivgt and operale fraely

wilhoul any rosistance.
Check for free gperztion 1
ol [ower contral bBar

[Ref. Mo 3) wilh handle
[Raf. Mo, 1) in both engaged
and disengaged posilion.

1650795
only

8
b
35

1691100
only

“\@

B

21

High handie

Install hook end {Rel. Mo, 18]
from inside bellcrank $o that haok
end is positioned to ouiside.

18



Mig. No. 16007095 and 168871160

Handles & Drive Group Si'mplfcffq
Ref. Part
MNo. Mo. CHy. Description
1 1685295 1 HANDLE ASSY., Self Propalling (1690795 only)
1 167487485 1 HANDLE ASSY., Self-Prapelling (1631100 only)
2 TET1320 1 HAMDLE, Upper, Coated
3 1671558 1 LOWER CONTROL BAR
4 933696 1 LOCKMNUT, Hex, Full, §10-24
{Mylan)
b 1671432 1 STOFR, Bsil
& 8447 1 PIN, Coller, 3732 x 3/4
7 933738 1 SCREW, #10-24 » 1-1/2
& S27E03 1 PIM, Roll, 3/8 x 1-1/4
g 318445 1 COTTER PIN 1716 x 1/2
g 1667059 1 NUT, Pal, 318 {Use if item 12 does not have
hole for Cotter Fin}
10 910531 2 WASHER
11 1671448 1 ROD, Rope Stop
12 1671447 1 STOP, Ro pe
13 1657535 2 EYELET
14 1671511 1 ROPE GUIDE ASSY.
15 1678796 1 CLUTCH ROD, Upper (1681100 anhy)
15 1685294 1 CLUTCH ROD, Upper (1680745 only)
1i& 828704 1 MUT, Hex, Full, #10-24, LH Thd
17 108775 i TURNBUCKLE
iBg G621 1 NUT, Hex, Full, #10-24, AH Thd
19 108660 1 CLUTCH ROD, Lower
20 106737 2 CLIP, Spring
21 08812 1 CLAMP
22 1671443 ] CABLE AS3Y., Brake
23 923300 2 WASHER—Shakepraof, 5/16
24 1677817 2 KNOB, Handle (1691100 anly)
24 108848 2 HAMDLE, Wing (1690795 anly)
25 1677873 2 CAP. BEolt End, Plastic (1691100 only}
26 16668221 1 BOLT, Curved H4.
27 1668382 1 HAMNDLE, Lower
28 167 1652 1 BRACKET, Cable mMig,
20 825003 1 SCREW, Taptile, 1/4-20 x 1/2
a0 16716249 1 SCREW, #10-32 x 3/8 Sems
31 16768719 2 NUT, Push, 842 (1681100 only)
a2 1672228 2 BUSHING
a3 1664670 2 WASHER, Curved, 5/16 (1691100 oniy)
24 1678720 1 SPACER, Cluteh Rod (1691100 only]
as 833707 2 NUT, Acorn 5/16-18 (1690785 onlyj

19



Sfﬂlp’fﬂi’l’ Drive Group

STEFPA1

Inalall bell {Rel. Me. 32} ke small diameler groove
of pulley (Rel. No. 18).

STEP 2

Adjust the Wwrnbuckle an the clutch rgd link so What
thare is 1/16" clearancs betwesn 1he lafl hand drive
roller and tirg.

5TEF 1

Loosen the righi-nand ball crank pivat nut {Rel Mo
12} and posilion the right-hand drive roller s0 Lhera
Is 1/16" clearance between \he righl-band drive roller
and tire.

STEP 4

Aecheck the clearanges an both the left and right
tires and repeat Steps 2 and 3 il required.

Apply grease.

1 -5 1t Ibs. {6 places).

12
H ™
| Torque setscrews (Ref, No, 6)
T,
; " .
- Iy : I o

Point of serations to be
toawerd ack of machine wihen
viawed fram 1ap of machine.

Extended hub
side of pulley
{Hef, No. 18}

must be agamst
lewer (Rel. Mo, 20},

Extended hub g,
side down. -

i
: Apply Qrease Position puelloy lace .DS5™
il trem edge of mounting Apply grease 1o seals
25 brackel [Rel. No. 29).

kefore insarhing shalt.
22

Pulley to be assembled flush
with end of camshaft with
pulley groove to top side.

il



Mig. No. 1690795 and 1691100

Drive Group SImphcdy
Ref. Parl
Mo. Nao. Cily. Crescription
“1 108667 2 BEARING 3 BETAINER ASSY.
2 2 RETAINER (only ref.#1)
3 10BRGE 4 SEAL, Grease
4 108654 2 BEARING
) 108666 1 SHAFT, Drivgr
37 928734 6 BCREW, Sel
Fil aatiq42 2 COLLAR, Set
8 106772 1 CAPSCREW, Hex, 51618 x 1
=) 136130 1 SPACER
10 "7arT 2 WASHER, Flain, 515
11 1657284 1 BELT
12 1927557 1 NUT, Hex, 5/16-15 Lock
13 16857259 1 BELLORAMK ASSY.
14 108664 2 DRIVER, Wheel
15 D1B447 1 PIM, Catter, 3/32 x 3/4
16 1657180 1 PULLEY, Driven
7 108729 i SPRIMNG Idler
18 830642 i LOCKNUT, Flange, 1/4-20
19 108730 2 PULLEY ASSY,
20 1637175 1 LEVER
21 1086493 1 U-BOLT
2d 25003 2 SCREW, Taptite, 1/4-20 x 17
23 192954 1 CAFSCREW, Hex, 1/3-20 x 5/8
24 915064 1 LOCKWASHER, 174
25 1657181 1 COVER, FPulley
26 1637315 1 PULLEY, Engine
27 18845 1 KEY, Woodruff, ¥5
28 17867 1 MUT, Tinnerman, 1/4-20
s 1667502 1 BRACKET, ldler Suppon
20 108888 1 RING, Retalning
21 829783 1 SCREW, Taptite, 1/4-20 x 3

*Aef, No. 1 Includes Ref. Nos. 2, 3 X 4.

21



Simplicity

Whee! & Height Adjusters Group

Apply graaze around
slats, lefl & right hand,

|
12

Apply grease 1o exirusions
on bolh brackels and pivot

ain on Ie1t i Tighten nuis (Ref. Mo, 10)

a0 thal axle assembly is
freo 1o rotale.

R
L
TR

Apply grease 1o this
surface of bracket.

MOTE: Use standard hardware
lorque spac. chart unless
otherwisa notad.

Must ba assembled with
flat side against hub.



Mfg. Na. 1690795 and 1681100

Whee! & Height Adjusters Group Srmpﬁcdy
Rel. Par
Nao. Nao. CHy. Description
1 1666548 1 PLATE & TUBE ASSY,
2 1918266 2 PACER-Front Wheel (1691100, required)
3 170264 1 SFRING
4 1686608 1 ADJUSTER, Height, Aear
] 833898 z LOCKNUT, Hex Niyon, #10-24
3] 1666187 1 SHIELD, Trailing, Assembly
7 Q33738 2 CAPSCREW, Hex Hd.,
M2 x 1-1/2
8 1056184 1 SPACER
2] 1917643 a WASHER, S5td. 516
10 935048 2 NUT, Hex, 5/16-18 Lack
11 17a7 4 WASHER, Special
12 108765 2 BOLT, Wheel
13 108701 2 WHEEL, 10" Stee!
14 1663687 H DRACKET ASSY., L.H.
15 925003 4 SCREW, Taptite, 1/4-20 x 1/2
15 108764 2 BOLT, Front Wheel
17 1671597 2 WHEEL. " Front
18 10E418 2 SCHEW, Spacial, 3/8-156 x 1-4/4
149 1666204 2 SPACER
20 108641 2 SPRING, Height Adjustment
21 108638 2 ADJUSTER, Height, Front
22 021985 2 GCAPSCREW, Hax 3/8-18 x 3/4
23 108640 2 FLATE, Adjustar
21 108807 a MNUT, Pllat, Twin
25 1663508 2 BRACKET ASSY., R.H.
26 1917421 a MUT-Hex 3/8-16 Jam
27 1817642 2 WASHER, 3id. 33

*NOTE: If Mower has spacar (ref. 2 ) remove when
replacing boll wlhh part no. 108764 bolt.

23



Mlg. No. 1690785 and 1681100

L J [ )
Srmpﬁl.-lfy Decal Group
Ref. FPart
Mo. No. Qily. Descriplion
1 1657638 1 DECAL, Speed Change
2 . 1608220 1 DECAL, Caution
a . 1 OPEl (Mot Serviced)
4 108719 1 DECAL, Simplicity
5 1677926 1 DECAL, Two Spead
& 1667015 1 DECAL, Stripe Chete
7o 1608221 1 . DACAL, Handle
& 1867016 1 DECAL, Danger
9 1667140 1 DECAL, Hot Surface
10 167RF14 i CACAL, Blade Safety
11 1671867 1 DECAL, Control Pare!
12 1678716 1 DECAL, Waming, on Chute
13 1678111 1 DECAL, 4.0 HP ]
14 1 DECAL, CPSC Biade Safely
{Mot Setviced)
1671509 1 BECAL, Englne Shraud

(1680795 anly) Not Shown
*Decal localed on undarside of belt cover (Ref. No. 7, page 4)

L




Limplicity
OPERATOR’S
MANUAL

MODEL
1319

1319 19" PUSH MOWER
MFG. NO. 1690796

A THIS MOWER MEETS CPSC BLADE SAFETY REQUIREMENTS

CAUTION: Read Manual Thoroughly Fomy te716:
Before Operating: 7154
25




PARTS LIST FOR MFG. NO. 1650796

B {\( H'E;“’éﬂ ? 3 OPTIONAL ACCESSORY
\\\ 1690353 GRASS {.:hTCHEFl
AN
5
P
-— - \
7"
kY
14

INSTRUCTIOMNS FOR CRDERING PARTS. . MOWER PARTS can be ordered from the dealer from whoem your mowsr was purchazed or
frem &n authorized paris dizstribuior. Be sure to specify the part numher, not ralerence numbar, and the descriptlen ol each required item -
alse, the model and serial number of your mower.

27-1635
ri



PARTS LIST FOR MFG. NO. 1690796

Hef. Part Ref. Barg
No. No. Description Qry. Ha. Na. Description dty.

1 1671620 Bail — Contra! 1 Fi ] 920651 MNut — Baffle 4

s 32E37 Bolt — Fhrottle 1/4-20 x 1-1/2 1 24 927187 Serew — Engine 3

3 16716585  Caontrol Gable 1 20 810224 Ky — Enpine Shalt 1

4 1671623 Eyeholt 1 k1| 1664050 Blade Adapter fizsembly 1

] 1662834 Becal — Deck, Simplicity 1 32 1664040 Blade 1

& 1511624 Mut — 1/4-20 Hex 1 K] 1664074 Spacer — Blade Adapier 1

T 9231358 Mut — Hex 1/4-20 Locking 2 34 MEI65%  Washer — Rlade 1

B 1571621 Conlrol — Throttle 1 is a2nne Ealt — Blade 1

9 1571652 Bragkat ~ Czble Mounting 1 36 924280 Pop Rivet 2
10 1611619 Handte — Upper 1 k¥l 167151 Glip — Trailguard ?
1 1671630  Balt — Handle 2 14 1671649 Decal — Danger & Cautign 1
12 103812  Clamp — Cabla 2 39 16640370 Washer — Curved i
13 1664053 Eracket Aszembly — Yoka, B.H, 1 40 92330 Washer — Lack 2
14 1664184 Rivat — 1/4" Fop 3 3 918468 Mut — YWing 2
15 1664052 Bracket Assembly — Yoke, LH. 1 42 1664062 Clamp — Casing 1
16 16711625 Trailguard 1 43 1671629 Screw — Hex Head 1
i7 1664083 Chute Extension 1 44 1664068  Screw — Casing z
18 1664065  Bolt— Carrizge 3 45 1668638  Lower Handle 1
13 1664057 MNul — Keps 3 46 170481 Decal — 197 1
20 1664044 Hausing 3 47 106719 Becal — Simplicity £ 1
21 1671631 Balt— 1/4-20 x 112 4 48 1671647 Becal — Engine Control 1
2 1564071 Baffle 2 43 1671648 Decal ~ Starting Instructions 1
21 1668743 Balt — Shaulder 4
24 917642  Washer — 3/B Flat 4 OFTIONAL ACCESSDRY
25 1671627 Wheef Assembiy wiBearing 7 4
26 1664058  Bearing — Wheal 4 1890363 Grass Catcher
27 1664146 Guard — Blade ] 1664166 Heplacemsnt Bag

1690363 GRASS CATCHER
Serviced by
Briggs & Sirstion 1684079
923358
1
923333 g64148

1864147

1664164

1 EE‘#TEE TIONS.

-~ UNDER NORMAL USAGE
THIS BAG IS SUBJECT TO
WEAR AND OETERIDRA-
TION AND SHOULD BE
CHECKED PERIQDICALLY.
BE SURE ANY REPLACE-
MENT SAG MEETS MANU-
£ ACTUREA'S SPECIFICA.

21



28



Limplicity
OPERATOR’S
MANUAL

MODEL
1321

1321 21" PUSH MOWER
MFG. NO, 1690797

CAUTION: Read Manual Thoroughly | ' FORM1sTieNm
Before Operating 2 | TSR e



PARTS LIST FOR MFG. NOQ. 1690797

OPTIONAL ACCESSORY
1650363 GRASS CATCHERA

o
*

INSTRUCTIONS FOR ORDERING PARTS. . MOWER PARTS can be ordered from the dealer lrom whor your mower was purchased or

Irorm an auiherized parts distribulor. Ee sure o specity the parl number, nol reference number, and the des cripilan of each raquired item -
also, the model and serial numbear &f your mower.

30



PARTS LIST FOR MFG. NOQ. 16806797

Rel. Part fief. Fart
Ko, No. Deseriptinn Qry. Na. Ha. Oeseription Oty

1 1671620 Bail — Contral 1 n 106719 Decal ~ Simpliciry i

2 1671655 Cable 1 1 1664081 Arm=-0OWSA, 4

3 1671623 Eyabolt 1 K k] 1564059 Plate — Whee! Adj. [

4 1671624 Nt — 1/4-20 i u 930651 Hut — Baflle [

5 912837  Bolt — 1420 x 1-1/Z Hex 1 35 910324 Key — Engine Shatt 1

G 1664068  Screw — Casing 2 1 8921187  Scraw — Enging 3

7 1671623 Control = Thrattla 1 37 1664060 Blade Adapter Assembly 1

8 923358  Nou— 1/4.2Q Estack 2 33 1664131 Biade 1

9 16/1652  Brecket — fable Maunting 1 1 1664074  Spacer — Blade Adapter 1
110 1E71630 Boit — 51618 » 214 Curved ) 40 9164965 Washer — Blade 1
" 1671618 Handle — Foiding 1 41 27008 Bolt — Blade 1
12 1664470 Washer — 5/15 Curved g az 924280 Fop Rivet Fi
13 1664053 Bracket Amambly — Yoke, RH. 1 43 1671591 Clip — Trailguard z
14 1663835 Decal — Deck_ Simplicity } 44 1571649 Decal — Danger & Caotian 1
15 1664052 Oracket Assambly — Yoke, LH. 1 45 1664062 Clamp — Casing 1
16 1671626 Treilguard 1 46 1671629 Screw 1
17 1664063 Chute Extension 1 a7 108812 Clamp = Thran|e ?
18 16GA0RS Bolt — Carriage 3 a8 1669639 Lower Handle 1
19 1664067 Nut —~ ¥Kops 3 49 1664186 Guard — Blade 1
20 1664043 Housing 1 50 1664184 Rivet — 1/4“ Pop 3
2 167161 Boli— 1/2-20 x 1/2 4 5T 9423100 Washer Z
22 1664072 Balfla 2 52 A1L4ER Nut — Wing 2
] 1664066  Bolt — Shoulder (W A, 4 51 TIEF1E4T  Decal — Engine Control 1
i | 1664020  Spring— QWA 4 54 167 iB48 Decal — S1arting imsiructions %
25 1654034 Tig— OW. A, i
25 1EEETIN Bolt — Axla d
27 917547 Washer — 3/8 Flar 4 OPTIONAL ACCESSORY
28 1621628 Wheel Asembly wiftearing ™ 4
29 1664058 Bearing — Wheel 4 1696263 Grass Catcher
a0 170488 Decal — 21" 1 16641668  Replacement Bag

1680353 GRASS CATCHER
Serviced by
Brigas & Strarran 1664079
8233538
1
923333 fodiag
1664147

Ta64154

1664168

UNDER NORMAL USAGE
THIS BAG {5 SUBJECT TO
WEAR AN DETERIORA-
TION AND SHOULD RE
CHECKED PERIQDICALLY.
BE SURE ANY REPLACE-
MENT BAG MEETE MANU-
FACTURER'S SPECIFILA-
TIONS.

H



——

Operator’s
Manual

Model
1320PS

Walk-Behind
Lawnmower

MFG. NQ. 1690504

Dimplicity

Ba4 | '



Repair Parts List model 1320 PS - Mfg. No. 1690904

Rel.

2 16742491
3 1674814
4 1674815
5] 1674016
B 1674817
7 1674814
a 1674819
] 1674820
10 1674821
11 1674524
12 1674825
13 1674831
14 1674832
15 1674836
i6 1674837
17 1674842
18 1674843
12 16T74BAS
20 16745846
21 1674847
22 1674848
23 1674845
29 1674851
25 1674852
26 16748583
2?7 16T48ES
28 15T4A85B
28 1674883
30 1674884
31 16748
32 1674842
33 1674893

Mo
Mo, Part No. Req.

] et O J3 D5 ook ok omk od b oud P ok Y bk d —d ko R L ol ok ok ok mb ks i

Ref, No.
Description MNo. Part No. Req.  Description

34 1674894 4 Nut - 375 - 1B Keps
Mot - 250 - 20 Keps a5 1674395 2 Saddle Beolt- 312 - 18 = 1,250
Blade - 207 35 1674896 2 Mut- 312 - 18 Keps
Handle - Upper 37 1674B97 & Guard Washer
Zona Restart Cable 38 910224 i Hey Woodrulf - 156 x £25
Thrallle Contral 33 Q18965 1 Lockwagher- 375
Brkl - Bail Stop 40 IT3ArFY ¥ Washer - 250
hrag Guard - 20" 41 917482 2 Scrow- #10 - 32 » 50
Rear Band - 20" 42 818457 2 Fin, Goltar 125 x 750
Deck - 20" 43 B20352 1 Capscrew- Hex HD 375 - 24 x 1.250
Wheel Asg'y - 7 44 921958 & Capsarew - Hex HD. 250 - 20 x.50
Shoulder Baolt 45 921953 i Capscrew - Hex HD. 250 - 20 x 2.00
Retalngr Plate 46 923358 5 Nut, Lock 250 - 20
Blade Adapior 47 032747 1 Plastic Cable Tie
Throttle Cable Guide 48  D27E1S 10 Bolt, Carttage - 250 - 20 x B
Ghamp - Throttle Conlrol
Handle - Lawoer
Bail
Brkl, - Drag Pin Hinge 1667016 Decal- Danger (Slde deck in Front af
Brkl, - Handle - R H, 1 discharge opening
Brkl. - HE!ndIe - LH, 1674822 1 Decal - 267 {on front Lip of dech)
Rope Guide 1674E25 1 Decal- Simplicity {Top of deck}
J-Boft 1674850 1 Decal - Be Careful (Raar top of deck)
Pus_h Mul 167VABE1 1 Decal- Caution {On Guard)
S_prlng - Torsion 16TABEZ 1 Dacal - Caution (By Deflectar)
Pin 1674865 Dacal - Start & Sioglon top of uppar
Chule 1 handlg)

Hinge Bracke

‘Bearing - lnner

Bearing - Cruter NGTE: See page 36 ior Grass Ba

Scrow - #10X 625 SEMS pad gger. Big. No. 1690873,
Mot - 187 Tinnerman

Screw - 275 - 16 £ 1.00 Ind. Hex HD.

e —————— ———

33



Operator’s
Manual

Model
1322PS

Walk-Behind
Lawnmower

3-1/2 HP, 22" CUTTING WI!DTH
MFG. NO. 1690905




Repair Parts List model 1322 PS Mtg. No. 1690905

Ret.

1

153072
1674291
1674830
1674831
1674832
1674833
1674834
1674335
1674336
1674857
167400
1674838
1674540
16T7A841
1674842
1674843
1674544
1E74845
BT 45346
1674347
TG743458
15748449
1674351
1674852
1674853
1674854
1674855
1G7A356
1674857
1674883
1674884
1674835
BT 4BEE
1BTA8LT
1674385
16748E9

a7

19

No.
Mo, Part No. Heq.

iz

F L O N S (N (RN (U SRV 1 [T 8 S N R R S S Y

Desgription
Washer

MWut- 250 - 20 Keps
Blade - 22"
Retamer Plale
Blade Adaptor
Height Adj. Ass'y
Wheel Assy. - 8"
Kol - Red

Guigte - Throttfe Cable
Clamp - Throttle Conteal
Handle - Upper
£one Reslart Sable
Throttle Conirol
Brkt, - Bail Stop
Handle - Lower

Bail

Drag Guard - 22"
Brkl. - Drag Pim Hinge
Brkl. - Handle - BH.
Brkl - Hangle - | H,
FAope Gude

J-Bualt

Push Mut

Sqringg « Tarsion

Fin

Oeck - 22

Chute

Hinge Brackest
Hubcap
Bearing - Inner
Bearing - Outer

Shoulder Bol- 375 - 16 » 1.00

Spring
Flate

Lever
FPlale & Pin

Ret.
Mo,
ar

FPart No,
1674850
1674891
1674893
16748594
910224
9164955
917377
317452
18451
220352
921953
921983
923358
032747
S2FE1B
1675297

1687016

1674829
1674858
1674860
1574361
1674367
1674365

Mo,
Raq.

e = = I R A L

y

[ R

Description

YWing Mut

Screw - 110 x B25

Sorew -.275 - 16 % 1.00 Ind, Hex HOv
Mut- 375- 16 Keps

Kay, Woodrolf 156 x 625
Lagkwasher - 375

Washer 250

Sorew - #10 - 32 » &0

Fin, Golter 125 x 750

Capscrew, Hex Hd, - 375- 24 x 1.250
Capacrew, Hex Hd. - 250 - 20 x .50
Capscrew, Hex Hd 850 - 20 x 200
, Mul, Lock 250 - 20

Plastic Cable Tia

Boll, Carriage .25¢ - 20 x .50

Saddle Boll - 312 18 x 1.760

Decal- Danger{Side deck in Front ol
discharge opening)

Decal - Simplicity { Top of Deck)
Decal- 227 { On frant lip of Degk)
Decal - Be Carsful{ Raar Lop of Deck )
Decal - Caution [ On Guard )

Decal - Caullon | By Bellector)

Decal- Slart & Stop { On top of upper
handla)




Repair Parts List Mtg. No. 1690973 (For Madel 1690904 & 1690905)

Ref. Parl
No. Mo Oty. Dascriplicn
1 1674005 1 GRASS BAG
2 1923358 2 KEPHUT, 1/4-20
3 1674902 1 SUPPORAT TUBE, Upper
4 1674906 1 LOWER FRAME SUPPORT
5 1674907 1 FRAME ASSY.
6 §31317 2 CARRIAGE BOLT, 1/4-20 x 3/
7 1674908 1 DECK BRACKET
i 1674905 1 SUPPORT FIM
3 1674910 1 MUFFLER DEFLECTOR
10 1674911 2 SCREW, Hex Hd., B-32 x 5/8
11 1674912 1 DECK BRACKET (Supplied With Cartain Linits)

L]

36



Operator’s
Manual

Model
1318 PSE

Electric
Walk-Behind
Lawnmower

3 HP, 18" Cutting Width
MFEG. NO. 1690906

 Simplicity

Form No. 1875480



S' . - Mfg. No. 1690906
"mp. "ﬂdy Deck & Cover Group

REPAIR PARTS e

288

A

WARNING: Insulators are safety components.
It is important that all parts be reassembled in

positlens shown. Service replacement motors D - Se8 Motor & Switch Assembly
arg supplled with motor mounting insulators >
attached,

Part Amt, Pari Amt

Koy No. Description Req. Key No. Descriptlan Req.
i 1675445 Motar Caver 1 18 1675480 Nul 4
2 1675462  Screw Motor Cover 2 1% 1675458  Washer, Axle 4
3 1675452  Ballle Air 1 20 1675420 Bearing, Blade Shaft 4
4 1675467  Hub Cap 4 21 1675436 Blade - o" 2
& 1675437  Belt Driye 2 a2z 1675434 Washer, Fibra 4
& 1675433  Blade ShafiyPullay Long 1 23 1675441  Wagher, Flat 4
7 1675432  Blade Shafiy Pulley Shornt 1 24 1675456 MNut Blade 2
a 16754258 Wagher, Pulley 2 25 918448 Calter Pin 2
a 1675442 Rivel, Blind 2 26 1675446  Bhoulder Bolt 4
10 1675438 Hings, Chute Guard 2 27 18754686  Wheel - 6" 4
11 1675431  Chute Guard 1 284 16752068 Label - 1B" Twin Blade 1
12 1675430  Hinge Pin 2 288 1E74822  Labs! - "Simpllcity” 1
13 1675428 Deck Assembly 1 29 1675476  Caution & Data Labal 1
{lnel Key #20) 30 1675455  Handle Helght Adjustmant 4

14 1675478 Label - Danger 1 a1 1875453  Bracket & Axle Assembly 4
15 1675448  Rlvet - Slingd B a2 1675467 Relaining Ring 4
16 1875443  Strap - Trail Shield 2 33 1675430  Greass Fitting 2

17 1675440  Trailing Guard

38



MFG. NO. 1690906
Handle Group s.l"lllp’fnffy

REPAIR PARTS

WARNING : Insulators are safety components.
Itis important that all parts be reassembled in

44 positions shown.

42 7

Part Amt Part Amt

Key Nao. Description Req. Key No. Description Raq.
38 16T5A68  Sorenw 2 45 18754658  Washer 2
as 1875478  MNotor Swilch Labed 1 47 1675469  Saddla Washar 2
ar 1B¥5578 Flastic Tie 2 48 1675454  Upstop Bracket 1
a8 1575444 Handle, Upper 1 49 1675464 Washer 2
el TEFEATD  Knob Assembiy 2 Ba 1675742  Cable Ralagse Contrgl 1
40 1675472 Curved Head Screw z 51 1675483  Mounting Screw 1
41 1675450 Handle, Lower 1 52 Q22837 Sorew % - 20 x 1% Hex 1
42 A875460 MNut 2 53 1675471 MNut - 20 Agarn 1
. 43 1675461 Bracket Insulator z2 n4 1675474 Label Flipr Ower 1
44 1575448 SJorew Insufator a &5 1675473 Sirain Reliel 1
45 o212 Scraw 2 =6 18575447 Waszher 1

19



Mfg. No. 1690906

Simplil:ﬂy Motor & Switch Group

REPAIR PARTS

SWITCH DETAIL

" \ WARNING : Insulators are safaty componants.
It is important that all parts be reassomblad in

positions shown. Replacement motors are sup-

plled with motor mounting insulators attachead.

Part Amt. Part Amt.

Koy No. Dascriptlon Rag. Kay Nao. Dascription Req.
60 1875458 Bult, Motor Mount 3 67 1675747 Spring 1
&1 1475457 Washar - W" 1D x 2" 3 &8 1675748 Switch 1
oD x 116" Thick -1t 1675744 Laad Asg'y (Black) 1

62 1875475 Motar & Swltch Azsy. 1 70 167ETEL Frong Retginer {2-Po) 1
83 1875743 Insulatar, Motor Houslng 3 1 1675752 Cord Asz'y, 1
{Part of Key No. 62) 72 167TE7ES Spting - Plug Rat 1

64 1675744 Housing - Upper Half 1 73 1675754 Pluf Retainar 1
65 1675745 Housing - Laower Half {Mot Shawn) 1 16TE755 Jumper Lebd (Yellow) {Mot Shown) 1
66 1675746 Handla - Switch 1 AGBTETSE Screw (Mot Shown) 7

A

WARNING: Tha motor is an importent part of
the double insulated systam. To avold the pos
slbllity of alteration or damage to the system, It
is recommended that service be performed ata
factory authorlzed service location,

NOTE: FOR REPAIR PARTS CONTACT YOUR LOCAL AUTHORIZED SIMPLICITY DEALER.

40



Operator’s
Manual

Model
1321PP

Walk-Behind

Lawnmoweyr

S HF, 21* Cuiting Width
MFG. NO. 1680907

Simpliaily

B4 41 Form - 1674554



Repair Paris List
Mfg. No. 1690907

HANDLEBAR ASSEMBLY

TG

ag [=Ts]

BASE ASSEMBLY
4-...,/42

FRONT WHEEL ASSEMBLY

48 atr g T 8

b 85 '

AL AT
["ETQ”@‘;{Q% % ’ E@C@ l@un@@i;
IE ST i,

G
100 \ j

34 : |
0 &7 20 74 aF 2177 =a a T2 10 97 48
J N\ T ' |
24

43

b2

=)

e R

42



Repair Parts List
Mig. No. 1690907

Rel. Mo Raf. M.

MNo,  Part Ho. Description Reaq. Mo, Fart Mao. Crescription Rey.
1 16748493 Sorew 375 - 16 1 1.00 Ind, Hex Hd, 3 o8 1674978 Drive Gear - LH 1
2 16744972 Saddie Bolt 312 -18 x.750 2 59 1674977, Crive Gear- AH 1
a 1575021 Sorew 250 - 20 x. 750 1 €0 1675004 Belt Cover 1
4 1874845 J-Boit 1 €1 iB7 4965 Clutch Handle 1
& 1675023 Screw 250 - 20 x 1.250 1 B2 1B7S5008 Handle 1
i 1674974 Screw #10 - 32 x 375 1 B3 1B74975 Axle 1
T 1675002 Screws - Engine Shroud 4 G4 1675011 Top - Calcher 1
a 153072 Washer ) 553 1675012 Battem - Calcher 1
4 1675014 Washer 3 BE 1675013 Back - Catcher 1
10 1675019 Washer 5] BT 1874932 |dler Assembly 1
11 1675017  Washar 2 BB 167G7A1 Blade Adaplor 1
12 1675024 Washer 1 1 1674839 Plate & Fin 2
13 1675022 Washar 1 T 18674833 Height Adj Ass'y
14 1675020 Washar 2 71 1674959 Wheel Azg'y - 8" 2
15 1674854 Hul 275 - 16 Keps a Fis 1674958 Wheel Asg'y - 10" 2
16 1675010 MNul #10 - 32 Keps 16 ¥a 1674968 Zone Restart Cabla 1
17 1674290 Wing Nut 2 74 1674967 Traction Contral Cakle 1
iB 1674236 Mul 312 - 18 Keps ] K<l 1674959 Throllla Control 1
19 1674291 Mul 280 - 20 Keps | FiL- 16749654 Handla - Uppar 1
20 1675015 17 Jdam Mot 2 TT 1574980 Supporl Hub & Bro. Ass'y 2
21 1674373 Koy - Drive 2 78 1EF4900 Deck=-21" 1
2z 1674885 Shoulder Bolt 375 - 16 x 1.00 < 7o 1874986 st Cover- LH. 1
23 16875005 V-Bell 1 oo 1674995 Dust Cover- RH 1
24 1875018  Retaining Aing 1 a1 921958  Capscrew, Hox HO 250 - 20 x 50 1
28 1874976  Driven Pullay 1 g2 920352  Capscrew. Hex HDL A75-24 x 1280 1
26 1874981 Drive Fulley 1 B3 927618  Bolt Camage 250 - 20 x 50 a
27 15749391 Fop Bivat K| g4 923333 Holt, Carriage 250 - 20 x 625 3]
28 1674057 Blade- 21" 1 85 17452 Scraw #10 - 32 x 50 1
28 16742388 Lug - Handle - LLH. 1 a1+ 921885 Capscrew, Hex HD, 375 - 16 x 750 2
30 1674087 Lug - Handle - RH 1 ar 931333 Balt, Camiage 312 -18 1.750 B
21 1574585 Altaching Bracket 1 ag arE205 Capsoiew, Hex HD, 312 - 18 » 535 2
a2 1675008 Brii. - Allaghing 1 83 921963 Capscrew, Hex HDL 250 - 20 x 2.00 1
23 1674841 Brkt. - Bail Stop 1 =l a21a82 Capsorew, Hex HD. 250 - 20 x1.750 1
34 1674960 Plata - Rear- RLH 1 ai 915148 Screw #10 - 32 x 525 16
35 1674861 Plate - Rear- LH. 1 a2 164965 Lockwasher 375 1
36 1675016 Retainer.250 1 a3 ITIATY Flatwasher 250 4
37 1674835 Knab - Red 4 o4 P23358 Mul, Lack 250 - 20 T
38 1674888 Lerwer 2 a5 8164401 Roll Fin 187 = 1.00 2
38 1674953 Lever a2 96 910224 Key, Waoodruft 156 x 625 1
40 1674573 Bail Lever 1 a7 918451 Pin, Cotter 125 x.750 3
41 1674886 Spring 1 a8 023747 Cahle Tie 2
42 16749968 Spring Door 1 a1+ ] 1676283 Idler FPulley Half 2
43 1674998 Drive Spring i 100 1676285 |dler Bracket
:g 1g§:ggg lsd;:f;gemm Spring ; 1675003  Degal - Engine Shroud
46 1674831  Retainer Plale 1 1674994 Decal - Model
47 1674887 Plata 2 1675001 Decal -1
a8 1675006 Hubicap 4 1674970 Dacal - Cluteh
49 1674974 Handle - Lower 1 1667016 Decal - Danger
50 1674983  Idlgr Brackel Bushing 1 1674865 Decal- Slant & Stop
51  167500¢  Shroud - Engine 1 1674862 Dacal - Gaulion
52 16749668  Spacer- Clulch Handle 2 1674933 Decal - Caution
53 1674997  Reer Door Hinga 1 1674829 Decal - Slmeplicity
ad 1675007 Supaort Rod 1
55 1674848 Rope Guide 2
56 1674992 Rear Door 1
ar 1674993 Drag Pan - 207 1

43



44



Operator’s |
Manual

Model |
1321 PPE

Walk-Behind

I awnmower

5 HP, 21" Cutting Width
MFG. NO. 1691001

Simplicity

Form 16764950



Repair Paris List _
Mig. No. 1691001 HANDLEBAR ASSEMBLY

@

REAR WHEEL AND DRIVE ASSEMBL‘I"
f'\ 34

:a? 21 77 568
1459

12T 14 94107 l .:'
j:'t? b . y C@ @@1@@

28 45
“?jwqg!l"“ ~
105 \ 1@1, a3 /-lu- s
1ca f,ll f 25
43
87 o 2%

46



Repair Parts List
Mig. No. 1691001

Radf.
No.

D0~ 0L S 2 R —

Part No. .

1674852
1BFaQT2
1678021
1674849
1675023
1675696
1678002
153072
1675014
1675019
1675017
1675024
1575022
1675020
1674894
1675010
1674890
1674506
1674291
1675015
1674970
1674865
1678005
1675018
16740976
1674081
1674931
1674557
16749808
1874947
1674995
1675008
16745841
1674960
1674961
1675701
1874838
1674888
1B744963
1674973
16743436
1674996
1674998
1674284
1674262
1674831
1674887
1675008
1674471
1674983
1675000
1674966
1674007
1BTE0T
1ETABLE
1674992
1674993

Degcription

Screw 375 - 16 x 1,00 Ind. Hax Hd
Saddie Bolt 212-18 x 750
Borow 250 - 20 x 750
J-Boll

Sorew 250 - 20 x 1.250
Starter Catle Asgambly
Screws - Engine Shroud
Washar

Waghar

Washer

Washer

Washer

Washer

Wazsher

Mut 375 - 16 Keps
MNut #£10 - 32 Keps
Wing Nut

Mul 312 - 18 Haps
Hul 2580 - 20 Keaps

1" Jam MHul -

Key - Drive

Shoulder Bolt 375 - 16 x 1.00
¥-Belt

Retaining Ring

Oriven Pullay

Crrive Pulley

Fop Rivel

Hlade - 217

Lug - Handla - LH.

Lug - Handla - RH
Attaching Bracket
Brkt. - Allaching

Brkt. - Bail Stop

Flate - Rear- AH.
FPlate - Rear- LH
Batlery Chargar

Knob - Red

Laver

Lever

Bail Lever

Spring

Spring Door

Drive Spring

ldier Ratyurn Spring
Spring

Retainer Flate

Flate

Hubcap

Handlg - Lower

Idlar Bracket Bushing
Shroud - Engine
Spacer - Clutch Handlo
Rear Door Hinga
Support Rod

Rope Guide

Rear Ooor

Grag Pan - 20"

MNoa.
Aeq.

Lay]

T N . P S TN L VR NI L I T e W R L L R IR A LR T N R L R L

41

Ret.

We.

Part No.

1674978
16744977
1675004
1E74095S
1675008
1674975
1E7S0 1
1675012
167603
1676781
1674805
1674833
1674959
16740568
1E7 4960
1674957
1674969
16766491
1674380
157449390
1674986
1674905
2149538
820352
427618
923333
{7452
21985
931333
S252085
21963
2921862
318148
9168965
917277
923354
B1EQQ1
910224
18451
923747
1G75283
1675695
1675603
1675700
1875702
1676280
1676281
1676282
1676284
1676285
1675003
1675276
1675001
1674970
1867016
1674865
1674862
1674085
1674829

Dascription

Drive Gear- LH.

Driva Gear- BH

Bell Cover

Cluteh Handle

Handle

Axle

Top - Calcher

Eollom - Catcher

Back - Catcher

EBlade Adaptor

Plate & Pin

Height Adj Ass'y

Wheel Ass'y. - B"

Wheel Asg'y. - 10"

Zpne Restad Cable

Traction Control Cable

Throttte Control

Handle - Upper

Support Hub & Brg Assy.

Dagk - 21"

Dust Cowver- LH.

Dust Cowar- RLH.

Capgcraw, Hes HD, 250 - 20 x .50
Capscraw, Hex HDL 375 - 24 1,250
Balt, Camiage 250 - 20 x .50

Bolt, Carriage .250- 20 x 625
Screw #10- 32 x 60

Capscrow, Hox HD. 375 - 18 x 750
Bolt, Carriage 312 - 18 x 750
Capserew, Hex HD, 312 - 18 %625
Capscrew, Hex HD, 250 - 20 x 2.00
Capscrew, Hex HO, 250 - 20 x1.750
Screw #10 - 32 ¥ 625
Lockwaghar 375

Flatwasher.250

Hut, Lock 250 - 20

Raoll Fin 1BY x 1.00

Key, Woodrulf 156 x 625

Pin, Cotter 125 x 760

Cahble Tie

Idier Pulley Hall

Switch

Switch Brackat

Battery

Battery Bracket

Washer

Locknut % - 16

ldler Boh

Belt Guide Bric't

Idlar Brk't

Decal - Engine Shroud

Dacal- 5 HP

Decal - 21"

Decal - Cluteh

Decal - Dangar

Decal - Start & Stop

Dacal - Caution

Dacal - Cautinn

Dzl - Simpllchly

MNo.
Req.

FO vt ok ommk o e —d ok ol

I A T P N i = R T N B I - SR R T I R e - R R ]



48



Operator’s

Manual

Model

L 1319PS
R

A Walk-Behind

Lawnmower

3.5 HP, 18" Cutting Width
MFG. NO. 16310398

“a ram Tz -2



PARTS ILLUSTRATION FOR MODEL 1319P$ (1691098)

ﬁ‘:‘l%

%_.

Grass Calcher (1620363)

a0



PARTS LIST FOR MODEL 1319PS (1691098)

Ral Part
No. Mo Quy. Description
1 1077778 1 Dech
2 1677Ya0 1 Exlension - Discharge CGhute
3 1677781 1 Guard - Blade
4 1664040 1  Blade - 18"
) 1677784 4 Wheel 7 x 1.50
& 1B7FFEE 1 Cable - EnginesBlade Control
¥ 1700808 1 Conlrol - Threttle, with cable
2] 1677790 1 Handle - Lower
9 1677791 1 Handle - Upper
1a 1677792 1 Washer - Blade
il 1677783 2 Clip - Frailing Shield
12 1677784 1 Brackel - Handle BH
121 1677795 1 Bracket - Handle LH
14 1677798 1 Ball - Engine/Blade Control
15 1677801 4 Cap - Hub
1G 1677800 2 Cable Tie
17 1677802 4 Tip - Adlustor Lever
18 1677803 1 Ehield - Trailing
14 1664060 1 Adapter - Blade
an 1677952 {1 Decat - Danger, Discharge Chute
21 1677977 1 Decal - Simplicity
22 170080% 1 Decal - Blade Warning
23 1677962 1 Decal - 3.5HP
24 16c8r01 4 Bolt - Wheel
25 1664070 31 Washer - Curved 5716
26 Q10224 1 Key - Woodruff #6
27  1B677B0OA 1 Clamp - Throttle Cable
28 16TTE0A 2 Screw - Self Tap #10 x 58
29 1654048 1 Screw - Hex #10-32 « 3/8
30 16TVEO4 2 Boll - Curved Head 3716-18 = 2 144
31 1677809 1 Stop - Rope
32 1877510 1 Boll - Blade w/Lockwasher
33 1677311 1+ Eyebolt - Hope Guide
34 1923356 4 MNut-Hex, 1/4-20 Lack
45 1664066 4 EBalt - Shoulder 3/8-16
A5 1677813 2 Plate - Heighl Adjuster RH Rear, LH Front
37 16TTE14 2 Plate - Height Adjuster LH Rear, RH Front
3B 1980253 3 Balt - Carriage §10-24 x 142
39 1884067 3 KMut - Hex #10-24 Keps
40 1677815 2 Nulb - Hex #10-24 Nylok
41 1927167 3 Bolt- Seit Tap 3/8-16 x 748
42 1925003 4 Bolt - Sell Tap 1/4-20 x 142
43 1933737 2 Bolt - Hex #10-24 x 172
44 1823300 2 Washer - Shakeprool 5/16
45 1917377 4 ‘Washer - Flat 1:4
46 1864071 2 Baffle - Deck
a7 1960074 2 Cotter - Hairpin
Ai 18928372 2 Nut - Hex 1/4-20 Keps
49 830651 4 Mut - Hex 3/8-16 Lock
S0 16FTHIE 4 Washer - Belleville
&1 1677817 2 ¥nob - Handle Retaining
52 677963 1 Decal- Slarting Instructions
2d 1677818 3 Hivel - Pop 174 Sleel
54 19233417 4 Boll-Hex 1/4-20 x 34
45 1664080 4 Lewver - Height Adpisiment
5y §BG4081 4 Arm - Whesl
AT 1678060 1 Boot-Spark Plug
28 1677ET3 2 Cap-Plastic, Bolt End
59  167E147 1 Decal-Warning, Chule Delleclos in Place
o 1 Recat - OPE| (Mot Sorviced)
£1 1 Decal - Model Momber (Mol Servicod)

" INSTRUCTIONS FOR ORDERING PARTS..MOWER PARTS can be ordered from ihe dealer from whom your mower was
purchased. Be sure 1o speclly the part number, not reference number, and ithe deseriplion of each required item-also,the model
and serial number of your mower.

3l



a2



Operator’s
Manual

Model
1321PP

Walk-Behind
Self-Propelled
I awnmower

5 HP, 217 Cutling Width

MFG. NO, 1691049 and
1691261

Simplicity

Farm - 1877743-02
BE11




PARTS ILLUSTRATION FOR MODEL 1321PP (1691099) and (1691261)

SEE GRASS CATCHER
ASSEMBLY INSTRUGCTIONS
FOR CATCHER PARTS

AFPLY GHERLE
UNDEHR FINIONS
AHNNUALLY




PARTS LIST FOR MODEL 1321PP (1691099) & (1691261)

45 IR7YETY Adjuster - Heighl, Complete, LH Rear 108 1830641 Mut - Hex 1/4-20 Whiz

Ref Parl Ret Parl
No. Mo Qty. Descriplion Mo, Mo, Qly. Descriptlon
"1 1BFITTE 1 Deck €3 1924940 1 Washer - Flat, 3/610. 7/8 OO
2 1877876 1 Bracket - Drive Suppont 64 1R77883 4 Washer - Whee! Retaining
1 ETTAAT 1 Brackel - ldler Mounting 65 1654998 1 Boit - Hex #10-32 x '4
4 16R4041 1 Blade - 217 66 1971829 1 Screw - Selt Tap #e-20 = 1/2
5 1GJ77BS 2 Wheel - Fronl, B x 175 B7 1674238 1 Mul - Hex #8-32 Mylok
& 1877788 1 GControl - Throttle wGable 68 1RTTHO4 2 Bolt- Curved Head 51618 x 2 174
701005 1 Controd - Throttle w/Cable 62 1677808 1 Stop - Rope
7 1677788 1 Cable - Engine/Blade Gontral FO 1922110 2 Baoit - Carriage 3/B-16 x 324
& 1B77B24 1 Cable - Wheel Drive Contral 1 1677843 2 Washer - Plastic, Front Adjuster
8 1677E25 1 Handle - Lower 72 1677844 2 Washer - Spring, Front Adjusler
M 1677826 1 Handle - Upper 73 ‘1700875 1 Bolt - Blade 38-24 x 1 1/4
11 1677839 2 Plate - Back, Frant Adjusler 1677810 1 Bolt-Blade wiWasher 3/8-24 « 1
12 167FH40 2 -Lever - Seting, Front Adjusler 74 1677881 8 Washer - Thrust 1/2 1D
13 1677841 2 Lever, Whes!l, Frant TS5 1677811 1 Eyeboll - Rope Guide
14 1677984 2 Lever, 3otting. Rear Adjuster TG 1677863 1 Spacer - Calcher Latch
15 1877965 2 Flate - Back, Aear Adjusler 7718921958 4 Bolt - Hex 1/4-20 x 1/2
16 1677966 1 Lavar - Wheel w/Pin Rear HH TE 1923341 4 Bolt - Selt Tap 1/4-20 x 374
17 1677967 1 Lever - Wheel w/Pin Faar LH 79 1677845 2 Bolt - Shaulder, Front Adiusier
18 167727 1 Baffle - Fromt B0 1677879 4 Bolt - Hex, 3/8-16 x 142
1% 1677782 1 Washar - Blade 81 1677980 2 Ring - Betainer 7/8
20} 16777968 1 Bracket- Handle RH 82 1677981 & Washer - Spring. Rear Adjuster
21 1677797 1 Brackel - Handle LH 83 1677982 1 Evebolt - Idler Cable
22 1677828 2 Hook - Grass Catcher 84 1G779B3 2 Nut 1/4-20 Snap in
23 1677877 2 Brackel - Drive Suppor 85 1677850 1 Fulley - idler
24 1701006 1 Strip - Backing 86 1677984 2 Bearing - Drive Shaft
1577822 1 Strip-Backing 87 1677851 1 Pulley - |dler
25 1ETIB4E 1 Arm - Idler BH 1677862 2 Pulley -Drive
26 1877793 1 Bail - Engine/Blade Cantral A% 1677BRA3 2 Pawl - Drive
27 167736 1 Lawh - Grass Calcher g0 1677884 1 Belt - Drive Y
2B 1677873 1 Shaft - Dinive 91 1677852 1 Pulley - ldler
.. 29 G793 2 Slecve - Stepped, Aear Adjuster 92 1677885 1 Finicn - Wheel Drive LH
o3 1BTTROT 4 Cap - Wheel Hub a1 167Y7886 1 PFinipn - Whesl| Drive RH
A1 1e77BTY 2 Cap - Oolt End, Plastic 04 1919438 4 Nut - Hex 3/16-18 Mylok
T 32 1677800 4 Cable Tie 95 1921471 3 Bolt - Hex 3/8-16 x 1-3/4
33 1677470 2 Tip - Adjuster Lever. Rea 08 1931333 4 Bolt - Carrage 5/16-18 = 3/4
34 1577842 ? Tip - Adjuster Lever, Frond 87 1677852 1 Spacer - bdler
a5 A6TYB3Z 1 Cover - Beld A 1921959 B Bolt - Hex 1/4-20 x 506
A6 1678233 1 Contral - Wheel Grnive 99 1922837 1 Bolt - Mex 1/4-20 x 1 142
A7 1RTTE3D 1 Stueld - Trailing 100 1916622 7 MNof - 1/4-20
3B 1677859 L Knob  Catchor ] atch 1M 1EFTAIE 3 MUt - Hex #10-24 Nylok
39 1677836 1 Shroud - Engine 102 1927187 3 Boli - Hex /B8 x 778
40 “TFrMO0O7 2 Cover - Dusl. Rear Wheel 103 1933737 3 Dol - Hex #10-24 x 152
177071 2 Cover-Dust, Bear Whesl 104 1677985 1 Screw - Pan Head #8-32 » 58
41 1677838 2 Adjuster - Heght, Complete, Franl 105 1677880 1 Washer - Curved
42 \GEA0ED 1 Adapter - Blade 106 1923200 2 Washer - Shakeprosd 5018
A3 1677972 1 Daor - Catcher Opernimyg 107 Q67ET 2 Catter - Hairpin
44 1877BG6R 1 Ballle Assembly. Rear 108 1928372 3 Nul - Hex 1/4-20 Keps
1 3]
46 1B77EAL 1 Adjuster - Henghl, Comnplete, BEH Rear 110 1930651 7 Mut - Hex 3/9-16 Loch
a7 1BTIAET 2 Wheel - Rear w'acar 11 16001 2 Pin - Boll 3416 % 1
48 167788t 1 Spring - Torsion, Catcher Latch 112 1921960 1 Boll - Hex 1/4-20 2 1
A0 1B77H99 1 Decal - Onve Conled! Instructions 113 19173FF 3 Washer - Flat 174
50 167,973 1 Decal - Ganger, Discharge Chute 114 1918266 2 Washer - Flat 3/8
£1 1677974 1 Decal - Caulian, Catcher Daor 115 1923358 1 Mub - Hex 1/4-20 Lock
52 1677375 1 Decal - Warming, Blade 116 1917421 4 Mut - Hex Jam 3/8-16
“1700B08 1 Decal - Waming, Blade 117 1677816 2 Washer - Bellaville
53 168779631 1 Decal - 5taning Instruclions 11B 1677817 2 Kneb - Handle Retaining
54 1GF7E976 1 Decal - 217 Rear Drive 119 1677985 B HRing - Retawner
55 t67TEYY 1 DPecal - Simplicity 120 1678050 1 Sleeve - ldler Cable
56 1677978 1 Decal - 5.0 HP 121 1678205 2 Ring - Retainer, Qust Shiald
57 1923333 2 Bull - Carriage 144 - 20 x 5/B 122 1878206 3 Retainer - Engine Shroud
&8 1664070 4 Washer - Cuived 501G 123 1526003 3 Boft-Hex 1/4-20x /2 TD FM
. 59 910224 1 Key - Wooduff v 124 1 Decal - Model Number (Mot Serviced)
_ 4 B0 WETFA0R 1 Clamp - Thratlle Calite 125 1 Decal - QPE! (Mot Serviced)
Bi 1677805 5 Sceew - Hex SioHed #10 x S 126 1916965 1 Lockwasher-3/8 Split HD
&2 1677806 2 Holl - Whesl, Fromnl

INSTRULTIONS FOR ORGERING PARTS..MOWER PAATS can be ardered from Lthe desler from whom your mower wes purchased, Bo sure 1o
specity 1The part number, nol reference number, and the descripllon of each required [lem - glzo, the model and sarkal number of your mower.

*MFG. No. 1651261 ONLY 55



Operator’s
Manual

Model
1321PPE

E Walk -Behind
—\ Self-Propelled
\ Lawnmower

5 HF, 21" Cutting Width

MFEG. NO. 16911033 and
1691252




s

GRASS CATCHER - MFG. NO. 16911458

For 1321PP {Mig. No. 1691262} &
1321 PPE {Mifg. No. 1691103}

Ref Part

w uamlm:n:nqu-ig

., No.

1ETR046
1678047
1677830
1677831
167 7EE6
1677835
1678048
1678048

1530641

Deacriplion
Frame-Uppar
Frame-Lower
Top-Catcher
Ballle-Calcher
Handle-Catcher
Bottom-Calcher
Fastener-Plastic
Scrow-Slotted
1/4-20 x 5/8
Mut-Hex 1/4-20
Lock

9!




PARTS ILLUSTRATION FOR MODEL 1321PPE {1691103)

S5EE GRASS CATCHER
ASSEMBLY INSTRUCTIONS
FOR CATCHER PARTS




PARTS LIST FOR MODEL 1321PPE (1691103) & {1691262)

Ref
Mo

o= M BN Ba Gl M ek

9
0
11
12
13
15
13
16
17
18
1@
20
21
22
23
24
2o
26
27

28
25
an
1
32
33
a4
35
2B
ar
a8
3
dd
41
42
43
d4

45
45
47
43
44
i
51
o2
53
o4
&5
L1
ar
S
)
21}
61

52
L]
B4
G5
1]
B7
BEY
65
in

INSTRUCTIONS FOR ORDOERING PARTS...MOWER FARTS can be ordered from Ihe dealer fra mwhom your mawer wes purchased. Be sure to
specily Ihr part number, nel reference number, and the description of £ack required e - algs. the madel and serial number ol your mowar.

Fart
Ha.

1677775
167 7BTE
1677BAT
167TBO3
1€64041
1B77TES
1677894
1677788
1701005
1677789
1677824
1G7TE2S
1578044
1677EIS
167 T8A0
1677841
1677964
1677965
167 TEG
167 TS
1677588
1577827
16877792
1677796
16777197
16T7B2H
16TTAYT
1677820
“1701006
1677BAS
1677749
1677968
167TH7E
1677068
16T 7B
1GT7BTI
1677}
1677970
1677450
1677842
1677832
1677833
167734
1BFTE6H
1677826
16T 7971
*17010a7
1877832
1EGADEQ
1677972
167 T8GH
1677879
1677820
1677087
1677941
1EFTHA2
1677861
1677993
167 7H39
1667016
167730
16773
BT 7aT4
1677475
1760803
16T 7O
167 7AT7E
1677503
1677977
16TTOTH
192331
1664070
10724
1677BOE

Gy,

1
1
1
1
1
2
1
1
L)
1
1
1
1
2
Z2
2
2
2

1

1

1
1
1

1

1

2
2
1
1

1

1

1
1
2
d
2
3
2
2
2
1
1
1

1
1
2
2
2
1
1

1
1
1
2
1
1
1

1
1
1
1
1
1
1

1
1
1
1
1
1
7
i
1

1

Descripllon

Dack

Bracket-Drive Suppor
Bracket-Idler Mounting
Plate-Handle

Blade-21"

wheel-Front, 8 £ 1.75
Switch-Slart

Conteol-Thrattle wiCable
Contral-Thrattle wiCable
Cable-Engine/Blade Control
Cabkle-Wheel Drive Gontrol
Handlg-Lower

Handlz-Upper _
Plate-Back, Frant Adjuster
Lever-Setting. Front Adjuster
Levear, Wheel, Front

Lever, Satting, Aear Adjuster
Plala-Back, Rear Adjuster
Lever-¥heal w in Rear RH
|Levar-Wheesl w/Pin Rear LH
Plate-Reintorcing, Batlery
Baflle-Front

Washer-Blade
Brackel-Handle AH
Bracket-Handle LH
Mook-Grazs Catchee
Bracket-Orive Supporl
Sirip-Backing

Strip-Backing

Armi-ldler

Bail-Engine/Blade Cantrol
Lalch-Grass Catohar
Shatt-Orive

Sleeve-Slepped, Rear Adjustar
Cap-Wheel Hub

Cap-Bolt End, Plastic

Cable Tia

Tip-Adjuster Levar, Hear
Clip-Harness Relainer
Tip-Adjuster Lavar, Fronl
Cover-Del

Control-wiecl Drive
Shigld-Trailing

Knob-Gateher Laleh
Shraud-Engine

Gower-Dust. Rear Whee!
Cover-Bust, Rear Wheo!
Adjustar-Height, Caomplete, Fronk
Adapter-8lade

Doar-Catcher Qpemng

Baille Assembly, Rear
adjuster-Heighl, Complete, LH Hear
adjuster-Height, Complete, AH Rear
Wheel-Fear wilEear:
Qattery-12 Vot
Charger-Ballcry
Spring-Torsion, Catchar Lalch
Harness-Winng

Pacal-Orive Control Instruclions
bDecal-Dranger, ischange Chute
Decal-Electric Slart
Decal-lgrmiion Switch
Decal-Caution, Catcher Ooor
Drecal-Warning, Blade
Decal-Warning, Blade
Decal-Slarting Instruciians
Decal-217 Acar Drive:
Dacal-Auxiliary Star
Decal-Simplicity

Decal-5.0 HF

Boll-Carfiage 1/4-20 x &8
Wather-Curved 5716
Kay-Woodnl #5
Clamp-Throblle Cable

“BMAFG. Mo, 1691262 DMLY

a4

Rei

Mo,

71
iz
3
74
Fig
TG
T
T8
KL
BO
B
B2
83
84

85
B6
B¥
83
B3
o0
g1
-]
93
94
95
95
a7
a3
a9
100
101
102
103
104
105
108
107
108
108
110
111
1z
12
14
115
116
117
118
114
120
121
122
122
124
125
126
127
128
129
13¢
131
132
133
134
135
136
137
138
139
140
141
147
143

Part
Ma.

1677805
1577806
1924940
167 755
1554534
1931839
1677955
1674238
1677804
1BF7TEQD
1922110
1677843
167744
167 1410
1700875
1677EB
1677811
1677853
10219568
1523341
167 7845
1677579
16771
1677881
1677882
16779B3
1E7TE50
1677994
1677851
1677882
167 7EB3
167 TBBA
1677452
1678050
16T TBES
167 THEG
1677046
1677037
1919438
17273
1921871
1831333
1ETTAS3
167 MR8
1921958
1922837
1916622
1677B1S
19271EF
ks AEETS
1671985
16T T30
1523300

T0GETET
1926372
1930641
1930651
q160m
1921860
1THTATY
1918360
1923358
1917421
167 7RIG
1677817
1677086
167 7IHIG
167EX4
1678204
1925003

1H1E305
1701094

Qly.

1
2
1
4
1
1
2
3
3
1
&
2
P
1
1
&
1
1
4
4
2
4
2
g
1
2
1
2
1
z
2
1
1
1
1
1
1
1
4
1
3
E|
1
P
1
1
&
K|
a
3
1
1
2
2
3
3}
Fi
=2
1
1
2
1
4
2
2
B
1
2
3
a
1
1
1
1

Descriptlon

Screw-Hex slotted 210 « 5/8
Bolt-whotl, Front
Washer-Flat, 348 10, 7/8 00
Washar-Wheel Aetairang
Holi-Hox #10-32 x 38
Screw-Self Tap #5-20 = 172
Scraw-Maching #8-32 x 3 144
Mul-Hesx #8-32 Nylak
Bolt-Curved Haad SA16-18 « 2 1/4
Stop-Rope

Bolt-Carriage 3/8-16 x 3/4
YWasher-Plastic, Front Adjuster
Washcr-Spring. Fronl Adjuster
Bol-Blade wiwasher 3/8-24 x 1
Bolt-Blade 3/8-24 x 1 1/
Washar-Thrust 1/2 [D
Eyeboll-Rope Guide
Spacer-Catchier Lalch
Bolt-Hes 1/4-30 x 142
Bolt-Self Tap 1/4-20 x 374
Boll-Shootder, Friont Adpusier
Boll-Hex, 3/8-16 » 142
Aing-Relainer 7/3
Washer-Bpring, Rear Adjusticr
Eyebol-ldler Cable

Mut 1/4-20 Snap in
Pulley-1dier

Bearing-Drive Shafl
Pulley-Idier

Pulley-Drive

Fawl-DOrive

Belt-Drive ¥

Pulley-[dler

Sleeve-1dlcr Cable
Pimian-Wheel Drive LH
Fiman-Wwhee! Crive RH
Koy-5Star) Swilch

Mut-Hex &B-32

Mut-Hex 5/16-18 MNytok
Washer-Lock 5B

Bolt-Hex 3r8-16 x 1 374
Bolt-Carriage 5/16-18 x 34
Spacer-ldicr

Clip-lnncrman

Bol-Hex 1/4-20 x 5/8
Oolt-Hex 1/3-20x 1 152
Mut-1/4-20

Mut-Hex #10-24 Mylok
Bolt-Hex 3/5-16 x 778
Bolt-Hex #10-24 x 1.2
Screw-Pan Hoao 8-32 x 5B
Washar-Cuorved
Washer-Shakeproof 516
Coller-Hairpin

Mut-Hex 1/9-20 Keps
Mut-Hax 1/4-20 Whiz
Mut-Hix 3/8-16 Lock

Pin-Agll 316 x 1

Bolt-Hex 1/4-20 = 1
Washer-Flat 144

wWasher-Flat 2.8

Mut-Hex 1/4-20 Lock

Mut-Hex Jam 3/8-16
Warhor-Belleville

K nob-Handle Artaimng
Ring-Retamar

Wrapping-Wire Harness

Ring Artainer, Owsl Shicld
Aetainer-Engwe Shroud
Bolt-Haa 1/4-20 = 72 TD FM
Decal-Bode]l Mumber (Mot Sonvicod)
Decal-PEl (Mot Serviced)
Locswasher-278 Split HOD
Beolt-1/4-200 & 378 Shaved Head



Repair Parts List  mig. No. 1691149
REAR BAGGER SIDE DISCHARGE CHUTE

Rel. Parl
Ne. MNo. Qty. Deseriplion

1 1702473 FAAME, LIpper Chute

2 - 1702474 FAAME, Lower Chute

3 1702475 MAMDLE, Chute

4 1702476 CHUTE, Rear Dizcharge

5 1702477 DECAL. Danger

& 1700818 SCREW, Slolted Truss Hd., 1/4-20x 5/8
7 1960204 LOCKNUT, 1/4-20 Flanged Whiz

1.

3. Align hales in handle [Rel. Mo. 3] with holes in chute top. P !

60

ASSEMBLY INSTRUCTIONS

Align hales in upper chule frame (Rel. Mo. 1} with hales in chute
top. Put 1/4-20 screws through holes, start locknuts, and tighten
screws, WOTE: Frama goes on outside of chute.

. Align holes in lower chute frame (Ref. No. 2} with holes in catcher

bottom. Put 1/4-20 screws through holes, starl locknuls, and
tighton screws. NOTE: Frames go on outside of chute, T

o
20 screws through holes, startlocknuots, and tighten screws. Ghute

is now complotcly assembled. Follow instructions lor attaching
and remguing grass catcher.



Operator’s
Manual

Model
1322PS

Walk-Behind

Lawnmower

3.5 HP, 22" Cutting Width
MFG. NO. 1681181

Bl



Parts lllustration for Simplicity 1322PS (1691191)




Parts List for Simplicity 1322PS§ (1691191)

Ael Parl
No. MNo. Oly. Descriplion
1 1679122 1 Dack-22"
2 1679122 1 Blade-232"
3 1679124 4 Wheel - 8x1.75
4 1679125 1 Control-Throttle with Cabla
& 1677786 1 Cable-Engine/Blade Cantral
6 1677780 1 Handls-Lawer
7 1679126 1 Handle-Upper
B 1679127 2 Ballle-Deck
8 1677798 1 PBail-Engine/Blade Conirol M
10 1677792 1 Washer-Blade
11 1677793 2 Clip-Trailing Shield
12 1677794 1 Bracket-Handle, RH
13 1677795 1 Bracket-Handle, LH
14 1679128 1 Dellector-Discharge Chute
15 1677800 1 Cable Tle
16 1679129 1 Shield-Trailing, 22"
17 1677802 4 Tip-Adjusting Levar
18 1664060 1 Adapler-Blade
184 1677959 1 Decal-Danger
20 1677975 1 Decal-Blade Warning
21 1677963 1 Decal-Starting Instructions
22 1923333 2 Bol-Carriage 1/4-20 x 5/8
23 166E701 4 Bolt-Whkae! Sge 1319F5
24 1664070 3 Washer-Curved, 5516
25 018468 2 Wingunt-5/16-18
26 910224 1 Key-Woodruff 46
¥ 1677808 1 Clamp-Throtlle Cable
28 1677805 2 Screw-Self Tap, #10-5/8
289 1677810 1 Bolt-Blade w/Lockwasher
30 1654998 1 Screw-Hex #10-32 x 378
31 1665221 2 Bolt-Curved Head, 5/16-18 x 1-374
32 1677802 1 Stop-Rope
33 1677811 1 Eyeboli-Rope Guide
34 1664066 4 Bolt-Shoulder 3/8-16
35 1677813 2 Plate-Adjuster RH Hear, LH Front
36 1677814 2 Piate-Adjuster LH Rear, HH Front
37 933888 2 Mut-Hex #10-24 Nylok
38 1927187 3 Bolt-Hex 3/8-16 x 7/8 Thd. Form
39 1925002 4 Bolt-Seif Tap, 1/4-20 x 1/2
40 19173FF 4 Washer-Flat 1/4
41 1933737 2 Boll-Hex #10-24 » 172
42 1960074 2 Hilchpin#da
43 1928372 2 MNub-Hex 1/4-20 Keps
44 1923341 4 Boll-Hex 1/4-20 x 3/4
45 1930653 4 MNut-Hex 3/8-16 Lock
46 1GTTB16 4 ‘Washer-Belleville
47 1923358 & MNul-Hex 1/4-20 Loek- - .
48 1664080 4 Seuwing Lever-Height Adjustment
49 1677821 4 Arm-Wheel -
50 1923300 2 Washar-Shakeproof 5716
51 1 Decal-Model Number {Not Serviced
52 106713 1 Decal-Simplicity. Front .
53 1 Decal-QPEl [Not Serviced)
Sd 919326 4 Washer-Flat 3/8
55 1 Decal-"Meets C.P.S.C. Standargds”™ (Mot Serviced)

JRUCTIONS FOR ORDEAING PAATS. MOWER PARTS can be ordered from lhe dealer from whom your mawer was
purchased. He sure to specily the part number, nol reference number, and the description of each reguired item-also,the mode!
and serial number ol your mower.

3



GRASS CATCHER
For Model 1322PS {Mfg. No. 1691151 only)

TUBE
1679181

FIG. 1

FROBE TIP
SHORTER \15?93134

ROD -~
'

LONGER ROD
1675294

1673180

CHUTE ADAPTER
a7 1679182

- 1/4— 20 KEFS MUT
- 1928372

ﬁ' ™. _1/4-- 20 x 34 PAN HEAD
1923341 SCREW

*LSIDE LOCK PLATE 1679183

ELASTIC

NECK REPLACEMENT -BAG

Zﬂ 1679184 - - ..

= CHUTE ADAPTER

BLACK PLASTIC
EXTRUSION

64




TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE + 20%

SIZE SAE GRADE #2 | SAE GRAADE #5 | SAE GRADE #8
O & s

8-32 19 In. Lbs. 30  In. Lbs. 41 In.Lbs.

8-36 20 5 31 " 43 .

10-24 27" 43 " 60

10-32 3 " 49 " 68

1/4-20 66 " 8 Fi. Lbs 12 FL Lbs.

1/4-28 76 " 10 " 14 “

5/16-18 11 Fi. Lbs 17 25

5/16-24 12 " 19 25

3/8-16 20 " 30 45

3/8-24 23 g 35 50

7/16-14 a0 . 50 " 70

7/16-20 35 o 55 " 80 "

1/2-13 50 " 75 " 110 "

1/2-20 55 " g0 " 120 "

9/16-12 65 " 110 150

9/16-18 [ 120 170

5/8-11 90 " 150 220

5/8-18 100 " 180 240

3/4-10 160 " 260 " 386

3/4-16 180 " 300 " 420 '

7/8-9 140 . 400 " 600 "

7/8-14 155 " 440 " 660

1-8 . 220 " 580 900

j-12 240 . 640 " 1,000

NOTE: BOLT HEAD MARKING

1. These lorque valuas are ta be used for all Simplicify
hardware exchuding: lockmeds, sell-tapping screws, thread
forming screws, shest metal screws and sockat head
selzcrews.

2 Recommended seating lorque values for locknuts:

a. For prevailing torque-lecknuts - use EE% of grade &
torqgeres, '

k. For flange whizfock nuts [and scfewq} - Use 135% ol
 grade S lergues. - .

3. Unless ctherwize noted on assembly drawings all torque
values must meet this speciflcation.

S.AE

Yo
. O
@

8




Simplicity Manulaciuring, [ne.
500 N. Spring Street

P.O. Box 337

Port Washington, Wl 53074-0997

Copyright € 1988 Simpliclty Manufacturing, Inc.

PRINTED IN U.S5.A




